Manufactured by:

Backyard Discovery
Backyard Qi Airport Drive, Pittsburg, KS 66762
DiscovEeny~ | 800-856-4445

Basepoint Business Centre: Rivermead Drive, Westlea, Swindon SN5 7EX Phone: 0800-118-2476
J.P. Coenstraat 7, The Bridge, The Hague, 2595 WP, Netherlands Phone: 08005678990

12x10 NORWOOD GAZEBO

MODEL # : 2306059B

& WARNING

Cancer and Reproductive Harm
wiww. PESWarmings.ca.gov

Please visit www.backyarddiscovery.com
For the most up to date assembly manual, to register your product, or to order
replacement parts Para obtener instrucciones en espanol, visite
www.backyarddiscovery.com

” EASY STEP-BY-STEP

BI lT 3D INTERACTIVE INSTRUCTIONS
DOWNLOAD THE FREE APP
OO [

INS-2306059B-A-12x10 NORWOOD GAZEBO-ENG 1-7-2025



OWNER'S MANUAL - BASIC SETUP DIMENSIONS & ASSEMBLY NOTES

It is critically important that you start with square and level footings, concrete pad or deck to
attach your structure

e Pay close attention to the items needed for each step. Make sure you are using the correct hardware for each step.

e Using incorrect hardware may result in improper assembly
¢ Remember to double check for underground utilities and overhead electrical lines

Post mounts are provided with your structure which allows you to permanently install your structure to a
pre-existing or new wood or concrete surface. See Anchor Instructions for further details and recommendations.

e The hardware to attach the post mounts to the structure is included.

e  The hardware to mount the structure permanently to a concrete surface is included.

e  The hardware to mount the structure permanently to a wood deck is NOT included and will need to be purchased
separately. You must ensure there is ample structural support under the deck before permanently attaching.

or_ A

g3 /9" I"_I |ri| -2 112
[2.5 m] e [3.0 m] - [2.2 m]
e e 10-9 1/4
g.31/2 [::I mi
[2.8 m]

- L - 7 H

i ul ' d e



OWNER'S MANUAL - ANCHORING LAYOUT

129 1/8"

[3.2 m]

111 89ng"
[2.8 m]

105 91&"
[2.7m]

93 58"
[2.5m]

OQUNTED TO POST EXCEPT WHERE NOTED.

©)

4 ANCHORS

PER _u.u_m,..ﬂf/

X

o
o]
)
|

METAL ANCHOR _
PLATES—

B

3 38"
86 mm

]



OWNER'S MANUAL - PARTS IDENTIFICATION

WOOD COMPONENTS (NOT TO SCALE)

] [

|-JU'4 - CORBEL - W4L 16234 D05 GABLE BOARD - W4L16235

D01 GABLE BOARD - W4L19640
(x3) 1 7M16"x5 1/4"x34 716" (36x134x875)

(xd) 1 3/8"X5 1/4"X24 5/8" (36x134x626)

: \
: —~ > A \
5 ey a
D07 CORBEL W/TAG - W2A03384
D06 CORBEL - W4L17223 e ;
(x4) 171165 1/4"x"44 1/4" (36x134x1124) (x1) 1 716°%5 1/4"x°34 716" (36x134xB75)
LT | I— Bt 7
.l'I F .I'.I.
E01 RAFTER - W4L19518
(x4) 1 7/16°x3 3/8"x77 3/8" (36x86x1965)
E02 TRUSS - W4L19639
(x4) 1 3/8"X2 3/8"x75 3/16" (36x60x1910)
j I I . | | I
E03 RAFTER - W4L19619
(x4) 1 7/16"x3 3/8"x77 3/8" (36x86x1965)
E06 ACCESSORY TRUSS - W4L16863
(xd) 1 3/8"X3 3/8"X73 7/8" (36x86x1875)
GO1 TOP RAIL - W4L19511 G02 TOP RAIL - W4L19512
(xd) 15/16"x5 1/4"x27 11/16" (24x134x703) (x2) 15/16"x5 1/4"x59 1/16" (24x134x1500)
G03 TOP RAIL - WAL19515
(x4) 15/16"x5 1/4"x57 3/16" (24x134x1453)
i1 "
HO2 FASCIA - W4L19516
(x2) 15/16"X3 3/8"X74 3/4" (24x86x1898)
HO3  FASCIA - WAL19517 | . HO4 RIDGE BEAM - W4L19513
(e2). ASHBCES SETMES AT (2btx1141) (x2) 15/16"x3 3/8"x39 1/2" (24x86x1003)

-

HO5 RIDGE BEAM - W4L19514
(x2)  15M6"x3 3/8"x70 1/2" (24x86x1791)

(x2) 1 7/16"x1 1/2"x5 1/4" (36x38x134)



OWNER'S MANUAL - PARTS IDENTIFICATION

WOOD COMPONENTS (NOT TO SCALE)

HOE6 PURLIN - W4L19519
(x8) 15/16"x3 3/8"x74 916" (24x86x1894)

HO7 PURLIN - W4L19520
(xB) 15/16"x3 3/8"x43 916" (24xB6x1107)

H08 NOTCHED SUPPORT BOARD - W4L16915
(x2) 1"X3 3/8"X89 1/2" (24x86x2274)

J09 RIDGE CAP STIFFENER - W4L13590
(x2) 15M16"%2 3/8"x47 5/8" (24x60x1210)

J10 RIDGE CAP STIFFENER - W4L13591
(x2) 15/16"x2 3/8"x69 5M16" (24x60x1760)

GP1 GABLE PANEL - W2A04177
(x2) 2 13M6"X5 1/4"X80 3/16" (72x134x2037)

GP2 GABLE PANEL - W2A04178
(x2) 213M6"X5 1/4"X80 3/16" (72x134x2037)

[,

.

Th::%

GT1 GABLE TRUSS - W2AD4176 T
(x4) 1 3/8"X34"X"64 9M16" (36x864x1640

P1 POST - W2A03517
(x2) B"x6"x89 1/2" (152x152x2274)

F2 POST-W2A03518
(x2) 6"x6"xBY 1/2" (152x152x2274)



OWNER'S MANUAL - PARTS IDENTIFICATION

H1

(.

U

:

: H100395

No

D
00202 | SCREW PWH BLK

(x4)| 8x5/8

I—
100392 | SCREW PWH BLK

(x16) | 8x3/4

I—
H101069| SCREW PWH BLK

(x8)| 8x7/8

(x6)

(x4)

g

H100833
(x160)

-

Hardware Components

D

10x3/4

H100759
(x16)

SCREW PFH BLK
8x3/4

H100385| SCREW PFH BLK

8x1

[ >

|
"~ H100200

(x20)

SCREW PFH BLK
8x1-1/2

[ >

NS

/

H100382
(x24)

SCREW PFH BLK
8x1-3/4

[ >

=

|
H100391
(x100)

SCREW PFH BLK
8x2

[ >

N~

"~ H100483

(x4)

SCREW PFH BLK
8x2-1/4

[ >

"~ H100201 | SCREW PFH BLK

(x20)| 8x2-1/2

H100457

H100378 | BOLT WH BLK

(x8)[ 5/16x1-3/4

BOLT WH BLK

(x20)] 5/16x2

H100205

BOLT WH BLK
5/16x2-1/4

(x36)

H100194 | BOLT WH BLK

(x4) | 5/16x2-1/2

1/4x1

—H

SN

H100379 | T-NUT BLK
(x64) | 5/16

H100479| NUT LOCK BLK

(x74)| 5/16

H100653| NUT LOCK BLK

(x4)| 1/4

SCREW WOODGRIP

P

'SCREW TAPPING

H100120 | CONCRETE ANCHOR
(x16)| 1/4x2

H100198 | WASHER LOCK EXT BLK
(x40)| 8x19

H100405 | WASHER LOCK EXT BLK
(x20) | 6x15

H100478 | WASHER FLAT BLK
(x78)]| 8x27,

H100630 | WASHER FLAT BLK
(x20)| 8x19

H100564| LAG SREW WH BLK
(x12)| 1/4x4

|

H100792 | LAG SCREW WH BLK
(x8) | 1/4x3

)

(
|

H100488| BOLT WH BLK
(x4)| 1/4x2

H100471| LAG SCREW WH BLK
(x44)| 5/16x1-1/2



OWNER'S MANUAL - PARTS IDENTIFICATION

I

Hardware Components

H100195| BOLT WH BLK
(x10)| 5/16x2-3/4

>

H100659| LAG SCREW BLK
(x4)| 5/16x1-1/2

— I

H100484| BOLT WH BLK
(x16)| 5/16x3-1/4

H100480 | BOLT WH BLK
(x4) | 5/16x4-3/4

H100881| BOLT WH BLK
(x8)] 5/16x5

H100354| BOLT WH BLK
(x4)| 5/16x6-1/2

H101046| BOLT WH BLK
(x12)| 5/16x7-1/2

LN ==

N\ = -

—— ) C——)

H101058] BOLT WH BLK
(x16)| 5/16x8-3/4

R .\

N\ - -

H100114| TORX WRENCH \\

(x1)] T-30

H100764 | SCREW SETTER H101106| SOCKET DRIVER H101100| MAGNETIC DRIVER ~ H100147 | TORX BIT

(x1)1

xnl

x1)] (x1)] T-30

7



OWNER'S MANUAL - PARTS IDENTIFICATION

ACCESSORY COMPONENTS (NOT TO SCALE)

A4MO1130 GABLE BRACKET

(x2) A4M01129 GABLE BRACKET A4MO1228 RAFTER CLIP
(x4) (x4)
[9)
4
A4M01147 PEAK SEAM BRACKET M'"E"x”z}”g TRUSS BRACKET

(x2)

A4M01232 LEFT ANGLE BRACKET A4M01233 RIGHT ANGLE BRACKET  A4MO00977 POST ANCHORING

(x2) (%2} (x8) PLATE
:
Hit-'ﬂ:li-l"’-‘ = 1
AAMOOSTE POST PLATE A4I';|'IEF}‘I 58 BYD ID TAG PATIO F-.4I"E-1Eﬁ5m FAM MOUNT BRACKET
(x8) x X
- : _\_.-\_\__:‘ —
AdMO2637 ROOF EDGE TRIM
MI}.I'I%E}ESE RIDGE CAP 28GA (x4)
X

-

A4M02638 ROOF EDGE TRIM SPLICE
(x2)

A4M02639 29GA STEEL SHEETING
(x8)



OWNER'S MANUAL - PARTS IDENTIFICATION

ACCESSORY COMPONENTS (NOT TO SCALE)

A4M02640 RIDGE CAP SPLICE Mﬂgﬁ}?ﬁ RIGHT OUTSIDE BRACKET MM%Z}HS LEFT OUTSIDE BRACKET
(x

(x1)
AAMO27T19 GAZEBO BRACE
(x2)
L+ L] =] |
A4AMO2720 GAZEBO BRACE
(x1)
A4MO2672 ROOF END TRIM
(x2)
LY
A4MO2680 ROOF END TRIM
(x2)
- , 2 =T
TN o / A\
& o I | :‘\ A -
£ - '.,_';/' L
ABP00398 RIDGE CAF PROTECTOR ABP00308 6x6 POST FOOT ABPO0460 6" QUICK RELEASE BAR CLAMP
(x2) (x4) (x2)

9205413 ELECTRICAL EMCLOSURE
(x1)



PRE-ASSEMBLY STEP 1 - SORTING PARTS

It is critical for ease of assembly that you take the time to sort and organize the wood
and hardware.

WOOD PARTS:

Organize wood parts by the three-digit, alpha-numeric number stamped on each board (ex. P01).
If there are multiple boards with the same stamped number, stack those pieces together.

Stamps can be found on the flat surface of the boards or on the end of the boards.

Allow yourself plenty of room - the wood pieces can take up a significant amount of space.

NOTE: CARTONS ARE NOT ORGANIZED BY BOARD NUMBER.

HARDWARE PARTS:

We recommend that you have a separate table to organize the hardware.

Hardware bags are printed with a seven-digit, alpha-numeric part number.

You can organize your hardware by part number or group by hardware type (i.e. bolts, nuts, etc.).
During assembly you only need to reference the last four digits of the number.

H100194 | BOLT WH
(XZ)T 5/16 x 2-1/2

10



PRE-ASSEMBLY STEP 2 - TOOLS REQUIRED

Drill Attachments:
Phillips Head

1/8", 3/16", 3/8" &

_ 7/16" Drill Bits
Cordless Drill or

Electric Drill
Phillips Screw Driver
Tape Measure Claw Hammer
Square

Level 24"

Open End
Wrenches 1/2" &
7/16"

3/8" Drive Ratchet, 1/2" &
7/16" STD Sockets, 1/2" &
7/16" Deep Sockets

3/8 & 5/16" Nut Drivers

Rubber Mallet -
Optional

11



PRE-ASSEMBLY STEP 3 - CHOOSE YOUR ASSEMBLY METHOD

There are several types of assembly instructions available to you.

1. Printed Assembly Manual included with your set

2. BILT APP - 3D interactive instructions

3. Combination of the Printed Manual and BILT APP (Note: Step numbers can differ between the two
methods)

Scan for easy
3D instructions

Download the BILT app
before you begin

12



STEP 1 - GAZEBO ASSEMBLY

QTy

PART NUMBER | DESCRIPTION

16

H100200

SCREW PFH 8x1 1/2 BLK

P1 POST - W2A03517

(x2) B "x6"x89 1/2" (152x152x2274)

P2 POST - W2AD3518
(x2) B "x6"xB9 1/2" (152x152x2274)

AE?UﬂSDE 6x6 POST FOOT
X

- FOR EASE OF ASSEMBELY , WE RECOMMEND
USING SAW HORSES FOR STEPS 1-6

ALIGN POST FOOT AND DRILL
1/8" (3mm) PILOT HOLES FOR THE
ATTACHMENT OF HARDWARE

200 (x16)

SCREW -1 1!2"\ Fd
Py g

13

308 (x4)
6x6 POST FOOT



STEP 2 - GAZEBO ASSEMBLY

D01
(x1)

D05
(x1)

( s “>
B @
L

GABLE BOARD - W4L19640
1 3/8"X5 1/4"X24 5/8" (36x134x626)

& a
iy

GABLE BOARD - W4L16235
1 7116"%1 1/2"%5 1/4" (36x3Bx134)

PART NUMBER

DESCRIPTION

H100483

SCREW PFH 8x2 1/4 BLK

- ALIGN D05 WITH D01 ENSURING THAT
BOTTOM FACES ARE FLUSH.,
- DRILL 1/8" (3mm) PILOT HOLES IN D01

USING D05 AS TEMPLATE.

483 (x2)
scn(Ew -2 1/4"

D01 (x1)
GABLE BOARD

ENSURE FACES ARE
FLUSH

14




- QTY [ PART NUMBER | DESCRIPTION
STEP 3 - GAZEBO ASSEMBLY GTY [ PART MUMBER | DESCRIPTION __
e 4| H100881 BOLT WH 5/16x5 BLK
“EL/—/F#::;J 4| H100478 WASHER FLAT 8x27 BLK
GABLE BOARD ASSEMBLY
FROM PREVIOUS STEP

GT1 GABLE TRUSS - W2A04176
(x2) 1 3/8"X34"X"64 916" (36x864x1

A4MO01129 GABLE BRACKET
794) (x2)

T

D01 GABLE BOARD - W4L 19640
(x1) 1 3/8"X5 1/4"X24 5/8" (36x134x626)

- IF HOLES DO NOT ALIGN, USE THE METAL
BRACKET AS A GUIDE AND A 7/16" (10mm)
DRILL BIT TO DRILL THROUGH THE BOARDS.

TEMPORARILY ADD LONG BOLTS
TO HELP ALIGN WOOD PARTS.

881 x4}
BOL

GT1 1-:1 !I'RUSS

1129 (x1

GAB LE &RACKET_\

1129 (x1)
GABLE BRACKET

GABLE ASSEMBLY
FROM PREVIOUS STEP

478 (x4)

WASHER - 8x27

479 (x4)

LOCK NUT - 516"

15

D01 (x1)
GAEBLE BOARD




STEP 4 - GAZEBO ASSEMBLY

QTY | PART NUMBER | DESCRIPTION

8 H100479 NUT LOCK 5/16 BLK

8 H100205 BOLT WH 5/16x2 1/4 BLK
g H100478 WASHER FLAT 8x27 BLK

-IF HOLES DO NOT ALIGN, USE THE METAL
BRACKET AS A GUIDE AND A 7/16" (10mm)
DRILL BIT TO DRILL THROUGH THE BOARDS.

ENSURE THAT ALL BOLT HEADS
[ ARE ON THE SAME SIDE.

205 (x8)
BOLT - 2 1/4" e T

. s & | J?% -

WASHER - 8x27 i
|
\479 (x8) @ @

LOCK NUT - 5/16"

16



QTY | PART NUMBER | DESCRIPTION

STEP 5 - GAZEBO ASSEMBLY 10" [ Fi100375 T-NUT 5/16 BLK

=]

G01 TOP RAIL - W4L19511
(x2) 15M186"x5 1/4"%27 11/16" (24x134x703)

COMPLETE THIS STEP TWO TIMES.

379 (x5)

17



QTY | PART NUMBER | DESCRIPTION
STEP 6A - GAZEBO ASSEMBLY 1 H100471 LAG SCREW WH 5/16x1 1/2 BLK
| p "| 1 H100659 LAG SCREW HEX 5/16x1 1/2 BLK
P1 POST - W2A03517 3 H101046 BOLT WH 5/16x7 1/2 BLK
(x1) 6"x6"xB9 1/2" (152x152x2274) 3| H100379 T-NUT 5/16 BLK
AT . : 4 H101058 BOLT WH 5/16x8 3/4 BLK
GO3 TOP RAIL - WAL19515 4 | H100479 NUT LOCK 5/16 BLK
(x1)  15/16"x5 1/4"x57 3/16" (24x134x1453) 5 | H100478 WASHER FLAT 8x27 BLK
GO1 (x1) & //' iy
TOP RAIL WITNUTS I 23
FROM PREVIOUS STEP M'Eﬂa'm? LEFT ANGLE BRACKET  A4M02718 LEFT OUTSIDE BRACKET
x1) (x1)
- INSERT T-NUTS FIRST ENSURE CORRECT
ORIENTATION OF POST e
o T
379 (x3) : -
T-NUT - 516"~
NOTE T-NUT ORIENTATION
IN G0O1 TOP RAIL i
.f
|
1232 (x1)
LEFT ANGL
TOP RAIL
GO1 (x1) ‘l—:—-.h
o 4 TOP RAIL W/TNUTS =
FROM PREVIOUS STEP
L]
478 (x5)
WASHER - 8x27
479 (x4)
LOCK NUT - 5/16"
- 659 (x1)
LAG SCREW - 1 1/2
'.IIIII \ -Ff _F'_.___..-P". e I
1058 (x4) '- —— B
BOLT -8 314"_\ 2l — =
g g END GABLE ASSEMBLY
“__5_1._:;.-.- . ' ; STEPS 2-4
&_‘!!.E " 2718 (x1)
\ \ : LEFT OUTSIDE BRACKET
\W\ \
AR 471 (x1
\ A" LAG SCREW -1 1/2"
P1(x1) Y} \ WHEN ORIENTING GABLE TRUSS
POST {% ASSEMBLY, ENSURE THAT THE SIDE
L w1046 (x3) WITH BOLT HEADS FACES OUT.

- BOLT -7 1/2"

18




STEP 6B - GAZEBO ASSEMBLY

QTY | PART NUMBER | DESCRIPTION

5 H100479 NUT LOCK 5/16 BLK

5 H100457 BOLT WH 5/16x2 BLK

5 H100205 BOLT WH 5/16x2 1/4 BLK
5 H100478 WASHER FLAT 8x27 BLK

479 (x5)
LOCK NUT - 5/16"

478 (x5)
WASHER - 8x27

05 (x5)
BOLT - 2 1/4"

457 (x5)
BOLT -2

END GABLE ASSEMBLY
STEPS 2-4

WHEN ORIENTING GABLE TRUSS
ASSEMBLY, ENSURE THAT THE SIDE
WITH BOLT HEADS FACES OUT.

19



STEP 7A - GAZEBO ASSEMBLY  [OTYPART NUMBER [ DESCRIPTION
1| H100471 LAG SCREW WH 5/16x1 1/2 BLK
. : - 1__ | H100659 LAG SCREW HEX 5/16x1 1/2 BLK
P2 POST - W2A03518 3 | H101046 BOLT WH 5/16x7 1/2 BLK
(x1) 6"x6"x89 1/2" (152x152x2274) 3__ | H100379 T-NUT 5/16 BLK
T 7 4 | H101058 BOLT WH 5/16x8 3/4 BLK
G03 TOP RAIL - WAL19515 4 | H100479 NUT LOCK 5/16 BLK
(x1) 15/16"x5 1/4"x57 316" (24x134x1453) 5 | H100478 WASHER FLAT 8x27 BLK

GO1 TOP RAIL -W4L18511 (‘{

(x1) 15/16"x5 1/4"x27 11/16" (24x134x703) A4MD1233 RIGHT ANGLE BRACKET M?ﬂﬁ?” RIGHT DUTSIDE BRACKET
(x1)

- INSERT T-NUTS FIRST

ENSURE CORRECT ORIENTATION OF POST.

379 (x3)
T-NUT - 5/16"

NOTE T-NUT
ORIENTATION
IN G01 TOP RAIL GO03 (x1

TOP RAIL

1233 (x1)
RIGHT ANGLE
BRACKET

GO1 (x1)
TOP RAIL W/TNUTS
FROM STEP 5

x4)
LOCK NUT -

659 (x1

5/16"

=~ 1058 (x4)

BOLT - 8 3/4"
END GABLE ASSEMBLY
STEPS 24

2717 (x1
RIGHT OUTSIDE BRAC
471 (x1
LAG SCREW -1 1/2"

WHEN ORIENTING GABLE TRUSS
ASSEMBLY, ENSURE THAT THE _I!ﬂ
SIDE WITH BOLT HEADS FACES OUT. BDL 1

20



STEP 7B - GAZEBO ASSEMBLY

QTY | PART NUMBER | DESCRIPTION

5 H100479 NUT LOCK 5/16 BLK

5 H100478 WASHER FLAT 8x27 BLK
5 H100457 BOLT WH 5/16x2 BLK

5 H100205 BOLT WH 5/16x2 1/4 BLK

479 (x5)
LOCK NUT - 5/16"

478 (x5)
WASHER - 8x27

205 (x5)
BOLT -2 1/4"

457 (x5)
BOLT - 2'

END GABLE ASSEMBLY
STEPS 2-4

WHEN ORIENTING GABLE TRUSS
ASSEMBLY, ENSURE THAT THE SIDE
WITH BOLT HEADS FACES OUT.

21



STEP 8 - GAZEBO ASSEMBLY R [T [T e A T

2

2 H100405 WASHER LOCK EXT Bx15
4 H100379 TNUT-5/16" BLK

4 H100195 BOLT WH 5/16x2 3/4 BLK

4 H100198 WASHER LOCK EXT Bx19

( T

D06 CORBEL - W4L17223
(x2) 17/16"x5 1/4"x"44 1/4" (36x134x1124)

INSTALL T-NUTS FIRST

792 (x2) . _379(xd)
LAG SCREW - 3" /T TNUT-5116
"'x
B
405 (x2) —=
WASHER - 6x15 3

N__198 (x4)
\WASHER -8x19
/ 195 (x4)

BOLT-2 3/4"

ALIGN PILOT HOLES
TO AVOID SPLITTING

06 (x1)
CORBEL

D06 (x1)
CORBEL

22



23



QTY | PART NUMBER | DESCRIPTION
STEP 9 - GAZEBO ASSEMBLY 2 | H100792 LAG SCREW WH 1/4x3 BLK

2 | H100405 WASHER LOCK EXT 6x15

4 | H100379 T-NUT 5/16 BLK
2 | H100484 BOLT WH 5/16x3 1/4 BLK
- it R 4 | H100198 WASHER LOCK EXT 8x19

,..z"“'n-._ )Q\\ . ;
: “,L D07 CORBEL W/TAG - W2A03384
J \\ (x1) 1 7/16°x5 1/4"x"34 7/16" (36x134x875)
: A4MO2719 GAZEBO BRACE
. D04 CD(I;EEL WA4L16234 > o)
PD?;SS%EE&EEUESSS%’;BSLY (x1) 1 7/16"x5 1/4"x34 7/16" (36x134x875)
T ATTACH 2719 BRACE BY SLIDING IT IN BETWEEN

WOOD TO FIRST SET OF BOLT HOLES.

484 (x4)
BOLT - 3 1/4"
2719 (x1)
GAZEBO BRACE \
| 379 (x4)
. ‘9‘{,—4/_ -NUT - 5/16"
198 (x4) e
WASHER - 8x19 / /
[ S
b 111/ F
) H"-'"-—I.J._.'r_l 4 ____,'i--"--..
e 2719 (x1)
D07 (x1) HAND TIGHTEN ONLY GAZEBO BRACE
CORBEL WITAG

MAY NEED TO LOOSEN HARDWARE ON
OUTSIDE BRACKETS TO SLIDE GAZEBO BRACE
IN PLACE.

D04 (x1)

B R . CORBEL
—= — —}l'\,

LAG SCREW - 3"

405 (x2) | ~
WASHER - 6x15 /

| llln'
ALIGN WITH PILOT ' /
HOLES TO AVOID 7
SPLITTING /



QTY | PART NUMBER | DESCRIPTION
STEP 10 - GAZEBO ASSEMBLY 4 H100484 BOLT WH 5/16x3 1/4 BLK
4 H100378 BOLT WH 5/16x1 3/4 BLK
8 H100379 T-NUT 5/16 BLK
¥ 8 H100198 WASHER LOCK EXT 8x19
12 | H100382 SCREW PFH 8x1 3/4 BLK

G02 TOP RAIL - W4L19512
(x2) 15/16"x5 1/4"x59 1/16" (24x134x1500)

INSTALL T-NUTS FIRST 378 (x4) ,-1'1
BOLT -1 3.-'4“ =

198 (x8)
WASHER 3119

ENSURE ALL HOLES IN
METAL BRACE AND BEAM
ARE ALIGNED

G02 (x1)
TOP RAIL

379 (x8)

| T-NUT - 5/16"
s /382 (x12)
\ .y SCREW - 1 3/4"

G02 (x1)
TOP RAIL



STEP 11 - GAZEBO ASSEMBLY

H08 NOTCHED SUPPORT BOARD - W4L16915
(x2) 1"X3 3/8"X89 1/2" (24x86x2274)

hﬁlrﬂgd-ﬁﬂ 6" QUICK RELEASE BAR CLAMP
X

USING THE INCLUDED CLAMPS AND H08 BOARDS, STAND
UP ONE GABLE END AND SECURELY CLAMP AS SHOWN.
ADDITIONAL HELPERS ARE RECOMMENDED FOR THIS STEP.

460 (x2)
6" QUICK RELEASE BAR CLAMP

| HO8 (x2)
NOTCHED SUPPORT
BOARD

. W




STEP 1 2 " GAZE BO ASS EM BLY QTY | PART NUMBER | DESCRIPTION
2 H100792 LAG SCREW WH 1/4x3 BLK
2 H100405 WASHER LOCK EXT 6x15
4 H100378 BOLT WH 5/16x1 3/4 BLK
8 H100484 BOLT WH 5/16x3 1/4 BLK
. W 12 H100379 T-NUT 5/16 BLK
7 S 12 [ H100198 WASHER LOCK EXT 8x19
v e 12 | H100382 SCREW PFH 8x1 3/4 BLK
4 Y ,
4 / J S
u,’f"/ s '
POST AND GABLE ASSEMBLY D04 CORBEL - W4L16234
FROM PREVIOUS STEPS (x2) 1 7ME"x5 1/4"x34 716" (36x134x875)
STAND UP OTHER GABLE END AND METAL BERACE TO SLIDE

ATTACH HARDWARE AS SHOWN. ONCE
ALL HARDWARE IS SECURELY ATTACHED,
REMOVE CLAMPS AND HO8 BOARDS.

BETWEEN BOARDS AND
ALIGN WITH HOLES IN
CORBELS

INSTALL T-NUTS FIRST il H
—
—
E W 484 (x8)
A e BOLT-31/4"

4 792 (x2

: )
f /_ LAG SCREW - 3"
-

382 (x12)
SCREW - 1 3/4"

ORBEL
BOLT -1 3/4"

379 (x12)
198 éx'li
ASHER - 8x19

T-NUT - 5/16"

! T

405 (x2
WASHER - 6x15
D04 (x1
COR E{_/
:
R :
D04 (x1) N g8t
CORBEL v
-

s ALIGN PILOT HOLES
& TO AVOID SPLITTING

o,
N
'\.:l" )
e
: .i-.u -‘ ; -

27



STEP 13 - GAZEBO ASSEMBLY QTY | PART NUMBER | DESCRIPTION

16 H100201 SCREW PFH 8x2 1/2 BLK

E02 TRUSS - W4L19639
(x4) 1 3/8"X2 3/8"xT5 3MB" (36x60x1910)

ALIGN HOLES FOR
CORRECT ORIENTATION

FLUSH TOP

.o

e
s

201 (x16) 1

SCREW -2 1/2" E02 (x4)

TRUSS

28



STEP 14 - GAZEBO ASSEMBLY T THi0020T T SCREW PFH B2 T2 ER

12__| H100564 LAG SCREW WH 1/4x4 BLK
12__| H100405 WASHER LOCK EXT 6x15
7 T
."'.l .-.-".l l"-,' . § \1.1
GP1 GABLE PANEL - W2A04177 GP2 GABLE PANEL - W2A04178
(x2) 2 13/16"X5 1/4"X80 3/16" (72x134x2037) (x2) 21316°X5 1M4°XB0 36" (Tax134:2007)

- ALIGN LAG SCREWS WITH PILOT 405 (x12)
HOLES IN GABLE PANELS WASHER - 6x15

564 (x12)
LAG SCREW - 4"

201 (x4)
SCREW - 2 1/2"

GP1 (x2)
GABLE PANEL

29



QTY | PART NUMBER | DESCRIPTION
STEP 15 = GAZEBO ASSEMBLY 4 H100354 BOLT WH 5/16x6 1/2 BLK
; 4 H100200 SCREW PFH 8x1 1/2 BLK
' 4 H100479 NUT LOCK 5/16 BLK
o "~ [a_[H1o0478 WASHER FLAT 8x27 BLK
; |'Fa_ | » 8 H100471 LAG SCREW WH 5M16x1 1/2 BLK
A4l;ﬂ%}130 GABLE BRACKET =
X
A4M01148 TRUSS BRACKET
(x2)
A-il';'!%’;ﬁ? PEAK SEAM BRACKET
X
1148 (x2) PRE-DRILL 1/8" (3mm) PILOT HOLES FOR SCREWS
— TRUSS BRACKET USING PEAK SEAM BRACKET AS A GUIDE.
o 1147 (x2)
—) PEAK SEAM BRACKET
a \ 200 (x4)
| . SCREW - 1 1/2"

0| 1130 (x2)

A ] GABLE BRACKE
G‘\LdTﬂ (x4)

LOCK NUT - 5/16"

T 471 (x8

478 (x4) LAG S

REW - 1 1/2"

354 (x4)
BOLT - 6 1/2"

30



STEP 16 -

ROOF PANEL ASSEMBLY

EO1
(x2)

T

E03
(x2)

RAFTER - W4L19518
1 7/16"x3 3/8"x77 3/8" (36x86x1965)

T 7

-

RAFTER - W4L19619
1 7MB"%3 3/8"x77 3/8" (36x86x1965)

HO2
(x1)

FASCIA - W4L19516
15/16"x3 3/8"xT4 3/4" (24x86x1898)

QTY | PART NUMBER

DESCRIPTION

16 | H100391

SCREW PFH 8x2 BLK

HO3 FASCIA - WAL19517
(x1) 15/16"x3 3/8"x43 3/4" (24x86x1111)

HO4 RIDGE BEAM - WAL19513
(x1) 15/16"x3 3/8"x39 1/2" (24x86x1003)

HO5 RIDGE BEAM - W4L19514
(x1) 15/M16™"«3 3/8"x70 1/2° {24)(5'5}('1 ?91}

ROOF PANEL A

391 (x16)
SCREW - 2"

E01 (x1)
RAFTER

EO03 (x2)

31

HO5 (x1)
RIDGE BEEAM

E01 (x1
RAFTE

\NUTE LOCATION

! OF NOTCHES

HO2 (x1)
FASCIA

HO4 (x1 é
RIDGE BEAM




STEP 17 - ROOF PANEL ASSEMBLY

o o o
s s

Ad FE"I{IIE}?E{J GAZEBO BRACE
*®1

PART NUMBER

DESCRIPTION

H100395

SCREW PFH 8x3/4 BLK

ROOF PANEL A

ALIGN HOLES ON GAZEBO BRACE
WITH HOLES ON RIDGE BOARD. f
FASTEN AS SHOWN. &

2720 (x1
GAZEBO BRACE e

395 (x6)
SCREW - 314"

32




STEP 18A - ROOF PANEL ASSEMBLY

aTty

PART NUMBER

DESCRIPTION

32

H100381

SCREW PFH 8x2 BLK

[ -' |

HO7 PURLIN - W4L19520
(x4} 15/16"x3 3/8"x43 916" (24x86x1107)

(x4)

HO6 PURLIN - W4L19519
15/16"x3 3/8"xT4 9/16" (24xBGx1894)

ROOF PANEL A
DO NOT FULLY TIGHTEN SCREWS

391 (x32)

SCREW - 2"
HO7 (x2
‘ PURLI

._ ‘\ f== \h\
“i

«"\‘;
N

-..-,..-e!f-*"",

s
el

PURLIN

33

HO6 (x2)

HO7 [:(2
PURLI

FU RLIN
N

T

N

.--""'"r.-

/[/"/

f»/




STEP 18B - ROOF PANEL ASSEMBLY

ROOF PANEL A

CRITICAL:

* SQUARE UNIT BEFORE PROCEEDING TO NEXT STEPS.

« THE BELOW DIMENSIONS ARE CRITICAL TO THE FINAL ROOF ASSEMELY.

* MEASUREMENTS SHOULD BE HELD WITH IN +/- 1/4" (6mm).

+ MEASUREMENTS OUTSIDE OF TOLERANCE WILL LEAD TO THE INABILITY

TO ASSEMBLY THE ROOF.
Vit i N\
- ﬁ \\ = = '_; — _-j
! T ok |
N rd
2 he : ]
N P
11" -4 7/8"
[3477 mm]
M
S T
. - :

¢

ONCE PANEL IS SQUARED, FULLY TIGHTEN SCREWS.

34



STEP 19 - ROOF PANEL ASSEMBLY

ROOF PANEL A

- USE THIS STEP TO FAMILIARIZE YOURSELF WITH THE ROOF PANEL AND ASSIST YOU IN STEPS 20-22.
- REMOVE PROTECTIVE BELUE FILM.
- START AT THE END INDICATED AND ASSEMBLE IN THE DIRECTION OF THE ARROW.

- GLOVES SHOULD BE WORN WHEN HANDLING ROOF PANELS: EGES ARE SHARP.

THE PRE-DRILLED HOLES ON EACH
PANEL SHOULD ALWAYS BE
POSITIONED ON THE RIDGE SIDE.

ROOF PANEL STEPS 20-22

35



STEP 20 - ROOF PANEL ASSEMBLY

A4FEA%2}ESE! 29GA STEEL SHEETING
X

aTy

PART NUMBER | DESCRIPTION

32

H100833 SCREW WOODGRIP 10-16x3/4"

ROOF PANEL A ! ;
- MAKE SURE YOUR ROOF PANEL IS QB—E_E_E_E—J
SQUARE BEFORE MOVING ON.

833 (x32)
SCREW-3/4" s
NOTE RIB OVERLA b
/ FaaN, I\".I
|
|| _/J—\\_f—~_‘|

RIDGE

2639 (x2)
29GA STEEL SHEETING

PLACE SHEETING
ON ROOF PANEL,
ALIGNING EDGE OF
RIB 3/8" (8mm) FROM
END OF H BOARD

FLUSH SHEETING ENDS—‘V "'"?_/_‘ \

36

=

o,




STEP 21 - ROOF PANEL ASSEMBLY

QTY | PART NUMBER | DESCRIPTION
32 | H100833

SCREW WOODGRIP 10-16x3/4"

A4MO02639 29GA STEEL SHEETING
(x2)

ROOF PANEL A

NOTE RIB OVERLA

-

833 (x32

‘ﬁ)(_ scnﬁw-}:ﬂ "

2639 (x2)
29GA STEEL SHEETING

FLUSH SHEETING ENDS

37




STEP 22 - ROOF PANEL ASSEMBLY | JTY PARTRUMBER | DESCRIPTION

8 H100759 SCREW SELF TAPPING 1/4x1

m

A4M02637 ROOF EDGE TRIM
(x2) A4M02638 ROOF EDGE TRIM SPLICE
(x1)

ROOF PANEL A

SCREWS GO THROUGH EDGE TRIM
DUE TO MULTIPLE LAYERS OF METAL ON THE

EDGE TRIM, IT IS RECOMMENDED THAT AN 1/8" TF,T,?RB"EJ ETFE?_':JE:ﬁ E}ﬁg 'S"‘I'_[g;',f"
{Bmm} DRILL BIT IS USED TO CREATE STARTER HOLES.

SLIDE EDGE TRIM INTO SPLICE.
ENSURE THAT BOTH ENDS ARE FLUSH
WITH EDGE OF ROOF PANELS.

- —~ 2637 [I‘Ig}
FLUSH ——=—F" __ 2 ROOF EDGE TRIM
2638 (x1
ROOF EDGE TRIM SPLICE
2637 (x1)
ROOF EDGE TRIM
759(x8)
SCREW-1"

SIDE VIEW

38



16 H100391 SCREW PFH 8x2 BLK

STEP 23 - ROOF PANEL ASSEMBLY QTY [ PART NUMBER | DESCRIPTION

E0O1 RAFTER - W4L19518
(x2) 1 7/16"x3 3/8"x77 3/8" (36xB6x1965)

L _p—— L w— HO3 FASCIA - WAL19517
- - , (x1) 15/16"x3 3/8"x43 3/4" (24x86x1111)
E03 RAFTER - W4L19619 :

(x2) 1 7/M6"x3 3/8"x77 3/8" (36x86x1965)

HO4 RIDGE BEAM - W4L19513
(x1) 15/16"x3 3/8"x39 1/2" (24x86x1003)

]

HO2 FASCIA - W4L19516 HO5 RIDGE BEAM - W4L19514

(x1) 15/16°x3 3/8"x74 3/4" (24x86x1898) (x1) 15163 3/8"X70 1/2" (24x86x1791)
ROOF PANEL B

HO5 (x1)

RIDGE BEAM

E01 (x1)
RAFTER

E03 (x2)
RAFTER

HO3 (x1)
FASCIA

\NDTE LOCATION

OF NOTCHES

HO2 (x1)
FASCIA

391 (x16)
SCREW - 2"

39



STEP 24A - ROOF PANEL ASSEMBLY

aTty

PART NUMBER

DESCRIPTION

32

H100381

SCREW PFH 8x2 BLK

[ -' |

HO7 PURLIN - W4L19520
(x4} 15/16"x3 3/8"x43 916" (24x86x1107)

(x4)

HO6 PURLIN - W4L19519
15/16"x3 3/8"xT4 9/16" (24xB6x1894)

ROOF PANEL B
DO NOT FULLY TIGHTEN SCREWS

391 (x32)

SCREW - 2"
HO7 (x2
‘ PURLI

._ ‘\ == \h\
A o

«"\‘;
N

-..-,..-e!f-*"",

=
el

PURLIN

40

HO6 (x2)

HO7 [:(2
PURLI

FU RLIN
N

T

N

.--""'"r.-

/[/"/

f»/




STEP 24B - ROOF PANEL ASSEMBLY

ROOF PANEL B

CRITICAL:

* SQUARE UNIT BEFORE PROCEEDING TO NEXT STEPS.

« THE BELOW DIMENSIONS ARE CRITICAL TO THE FINAL ROOF ASSEMELY.

* MEASUREMENTS SHOULD BE HELD WITH IN +/- 1/4" (6mm).

+ MEASUREMENTS OUTSIDE OF TOLERANCE WILL LEAD TO THE INABILITY

TO ASSEMBLY THE ROOF.
Vit i N\
- ﬁ \\ . . '_; — _-j
! o 7l |
N . |
: - — :
11' - 4 7/8"
[3477 mm]
.
S T
. -  f

¢

ONCE PANEL IS SQUARED, FULLY TIGHTEN SCREWS.

41



STEP 25 - ROOF PANEL ASSEMBLY

ROOF PANEL B

- USE THIS STEP TO FAMILIARIZE YOURSELF WITH THE ROOF PANEL AND ASSIST YOU IN STEPS 26-28.
- REMOVE PROTECTIVE BLUE FILM.
- START AT THE END INDICATED AND ASSEMBLE IN THE DIRECTION OF THE ARROW.

- GLOVES SHOULD BE WORN WHEN HANDLING ROOF PANELS: EGES ARE SHARP.

THE PRE-DRILLED HOLES ON EACH
PANEL SHOULD ALWAYS BE
POSITIONED ON THE RIDGE SIDE.

ROOF PANEL STEPS 26-28

42



STEP 26 - ROOF PANEL ASSEMBLY

A4M02639 29GA STEEL SHEETING

(x2)

QTY | PART NUMBER

DESCRIPTION

32 | H100833

SCREW WOODGRIP 10-16x3/4"

ROOF PANEL B

- MAKE SURE YOUR ROOF PANEL IS
SQUARE BEFORE MOVING ON.

833 (x32)

SCR W-EM"\%::"__""-R_H

NOTE RIB DVERLAK

I'I_-—-_/j_\\- |

RIDGE

2639 (x2
29GA STEEL SHEETING

PLACE SHEETING

ON ROOF PANEL,
ALIGNING EDGE OF

I

Ll

RIB 3/8" (8mm) FROM
END OF H BOARD

i [

I

HO
FLUSH SHEETING ENDS /

43

R
L
f

| /i

Qﬂ"[&mm]: __7;



STEP 27 - ROOF PANEL ASSEMBLY

QTY | PART NUMEBER | DESCRIPTION
! 32 | H100833 SCREW WOODGRIP 10-16x3/4"
A4ng2635 29GA STEEL SHEETING
ROOF PANEL B B 833 (x32

NOTE RIB OVERLA

‘ﬁ)(_ scnﬁw-}:ﬂ "

2639 (x2)

44

29GA STEEL SHEETING

FLUSH SHEETING ENDS




STEP 28 - ROOF PANEL ASSEMBLY | JTY PARTRUMBER | DESCRIPTION

8 H100759 SCREW SELF TAPPING 1/4x1

m

A4M02637 ROOF EDGE TRIM
(x2) A4M02638 ROOF EDGE TRIM SPLICE
(x1)

ROOF PANEL B SCREWS GO THROUGH EDGE TRIM

INTO THE TOP OF THE RIBS IN THE
DUE TO MULTIPLE LAYERS OF METAL ON THE APPROXIMATE LOCATIONS SHOWN.
EDGE TRIM, IT IS RECOMMENDED THAT AN 1/8"
DRILL BIT IS USED TO CREATE STARTER HOLES.

SLIDE EDGE TRIM INTO SPLICE.
ENSURE THAT BOTH ENDS ARE FLUSH
WITH EDGE OF ROOF PANELS.

2637 (11%}
ROOF EDGE TRIM

FLUS
2638 {x%
ROOF EDGE TRIM SPLICE
2637 (x1)
ROOF EDGE TRIM
759(x8)
SCREW-1"

SIDE VIEW

45



STEP 29 - ROOF ASSEMBLY QTY | PART NUMBER | DESCRIPTION

4 H100391 SCREW PFH 8x2 BLK

ROOF PANEL A ROOF PANEL B

- WITH AT LEAST TWO PEOPLE, LIFT ASSEMBLED ROOF PANEL AND SLIDE IT INTO THE TRACKS
ON THE RAFTERS. ONCE IN PLACE, INSTALL ATTACHMENT HARDWARE AS SHOWN.
- A THIRD PERSON IS HELPFUL TO ATTACH ROOF ONCE IN PLACE.

REPEAT THIS STEP FOR ROOF PANEL B.

LIFT UP ON RIDGE OF
ROOF PANEL AND SET
INSIDE OF BRACKET

SLIDE ROOF PANEL
UPWARD THEN
INSTALL HARDWARE.

iz

391 (x2)
SCREW - 2" oy

46



QTY | PART NUMBER | DESCRIPTION

STEP 30 - ROOF ASSEMBLY 4 H100478 NUT LOCK 516 BLK
4 H100194 BOLT WH 5/16x2 1/2 BLK
4 H100198 WASHER LOCK EXT 8x18
4 H100478 WASHER FLAT 8x27 BLK

194 (x4) \
BOL 21:2 478 (xé

S WASHER - 8x27

"i

|/ .'
\
198 (x4 /
WASHER - 8x19 __ :
VAN 479 (x

LDCK NUT 5/16"




STEP 31 - ROOF ASSEMBLY QTY [ PART NUMBER | DESCRIPTION
2 H100478 WASHER FLAT 8x27 BLK
2 H100479 NUT LOCK 5/M1M6 BLK
2 H100195 BOLT WH 5/16x2 3/4 BLK

COMPLETE THIS STEP TWICE FOR OPPOSITE SIDE
- THE USE OF CLAMPS MAY AID IN THE ALIGNMENT OF BOLT HOLES

(
LOCK I'EIUT - 516"

478 (x1)
WASHER - 8x27

195 (x1)
BOLT-2 3/4"

48



QTY | PART NUMBER | DESCRIPTION

STEP 32 = ROOF ASSEMBLY 4 H100479 NUT LOCK 5/16 BLK
4 H100480 BOLT WH 5/16x4 3/4 BLK
4 H100198 WASHER LOCK EXT 8x19
4 H100478 WASHER FLAT 8x27 BLK

E0OE ACCESSORY TRUSS - W4L168B63
(x4) 13/8"X3 3/8"X73 7/8" (36x86x18735)

E06 (x4) . ;
ACCESSORY TRUSS &y

198 (x4)
WASHER - 8x19

480 (x4) [,
BOLT - 4 3/4" N\

479 (x4)
LOCK NUT - 5/16"

478 (x4)
WASHER - 8x27

49



QTY | PART NUMBER | DESCRIPTION
STEP 33 - ROOF ASSEMBLY 4 H100653 NUT LOCK 1/4 BLK
r=i | 4 | H100488 BOLT WH 1/4x2 BLK
4 | H100630 WASHER FLAT 8x19 BLK
8 | H101069 SCREW PWH 8x7/8 BLK

A4MO1228 RAFTER CLIP
(x4)

1
L)L

[N

ﬁEDéJM
WASHER - 8x19

1069 (x8) X \i

/ RAFTER CLIP

50



STEP 34 - ROOF ASSEMBLY

aTty

PART NUMBER

DESCRIPTION

16 | H100833

SCREW WOODGRIP 10-16x3/4"

A4MO2679 ROOF END TRIM

(x2)

A4M02680 ROOF END TRIM

(x2)

COMPLETE THIS STEP FOR OPPOSITE SIDE
- ATTACH SCREWS IN LINE WITH ROOF PANEL SCREWS.

2680

= ROOF END TRIM

833 (x8) - -
SCREW - 3/4"

2680 (x1)

ROOF END TRIM Soldol bl

51

PREVIOUSLY INSTALLED
ROOF EDGE TRIM

ROOF END TRIM

REMOVE ALL FOUR SCREWS PREVIOUSLY
INSTALLED AND REATTACH SECURING
ROOF END TRIM TO PREVIOUSLY
INSTALLED ROOF EDGE TRIM




STEP 35 - GAZEBO ASSEMBLY

Mllflx[ﬁﬁdﬂ RIDGE CAP SPLICE :?_{_, = MT&?ESE RIDGE CAP 29GA

2636 (x1)
RIDGE CAP 29GA

2640 (x1)
RIDGE CAP SPLIC

2636 x“l:)
RIDGE CAP 29GA

SLIDE EACH RIDGE CAP INTO THE RIDGE CAP SPLICE UNTIL HOLES ALIGN

52



STEP 36 - GAZEBO ASSEMBLY

QTY | PART NUMBER | DESCRIPTION
16 | H100833 SCREW WOODGRIP 10-16x3/4

J09  RIDGE CAP STIFFENER - W4L 13590
(x2) 15/16"x2 3/8"x47 5/8" (24x60x1210)

[ 3 :
J10 RIDGE CAP STIFFEMER - W4L13591 B
(x2) 15M6"x2 3/8"x69 516" (24x60x1760) *

AGP00398 RIDGE CAP PROTECTOR
(x2)

- REMOVE SPACERS FROM RIDGE CAP PROTECTORS BEFORE INSTALLING
- FINAL LENGTH - 9'-9" [2974mm)]

RIDGE CAP MUST BE LIFTED FROM THE MIDDLE -'
TO PREVENT DAMAGE BEFORE INSTALLATION k. oo

398 (x2)
RIDGE CAP PROTECTOR

J10 (x1)
RIDGE CAP STIFFENER

J09 (x1)
RIDGE CAP STIFFENER
J09 (x1)

RIDGE CAP STIFFENER

J10 (x1)
RIDGE CAP STIFFENER

53



STEP 37 - GAZEBO ASSEMBLY QTY | PART NUMBER | DESCRIPTION

16 | H100392 SCREW PWH 8Bx3/4 BLK

+—“—-=-—:,:;:_::__ —
RIDGE CAP ASSEMBLY ——_ 3
FROM PREVIOUS STEP

DO NOT CLIMB ON ROOF TO INSTALL. ROOF CAP HAS BEEN DESIGNED TO INSTALL FROM A LADDER.

- FOR PROPER INSTALLATION, USE AN ADULT HELPER TO
KEEP DOWNWARD PRESSURE ON THE RIDGE CAP WHILE

SCREWING IN SCREWS. T i g -
e
E—RIDGE CAP
INSTALL SCREWS THROUGH

PILOT HOLES IN ROOF PANELS
INTO RIDGE CAP STIFFENER BOARDS

i 8

392 (x16)
SCREW - 3/4"

54



STEP 38 - GAZEBO ASSEMBLY (OPTIONAL)

QTy

PART NUMBER | DESCRIPTION

I
il 4

H100385 SCREW PFH 8x1 BLK

A4AMO2501 FAN MOUNT BERACKET
(x1)

-ATTACH YOUR ELECTRICAL BOX (SOLD SEPARATELY)
WITH THE PROVIDED HOLES IN FAN MOUNT BRACKET.

- PLACE FAN MOUNT BRACKET ON RIDGE BEAMS AND MOVE
TO DESIRED FAN LOCATION.

- ROTATE BRACKET UNTIL MOUNTING FLANGES ALIGN BEST
WITH RIDGE BEAMS.

- USE AN 1/8" (3mm) DRILL BIT AND DRILL PILOT HOLES AND ATTACH

AS SHOWN.

385 (x4)
SCREW -1"

2501 (x1)

\ | I i wl M
\ELECTRICAL BOX

HARDWARE
NOT INCLUDED

NOT INCLUDED



STEP 39 _ GAZEBO ASSEMBLY QTY | PART NUMBER | DESCRIPTION

32 H10047 1 LAG SCREW WH 5/16x1 1/2 BLK
A4MO0D9TE8 POST PLATE A4MO0977  POST ANCHORING
(x8) (x8) FLATE

- USE PILOT HOLES IN POST TO INSTALL LAG SCREWS

471 (x32
LAG SCREW -1 1/2'

978 (x8)
POST PLATE

977 (x8)
POST ANCHORIN
PLATE

56



STEP 40 _ GAZEBO ASSEMBLY QTY | PART NUMBER | DESCRIPTION

4 H100202 SCREW PWH Bx5/8 BLK

SISCOVERY ™

A4M02158 BYD ID TAG PATIO
(x1)

- PLACE ID TAG IN APPROXIMATE LOCATION SHOWN.

i H 3 iH ia
-\z,.x m_\\\.
7 e WA B 2158 (x1)
/ T BYDID TAG PATIO
| \zuz (x4)
'. T | “TSCREW - 5/8"
{ @) /
| 6 G /
\\H{ e M) ///

57



STEP 41 - GAZEBO ASSEMBLY

QTY | PART NUMBER | DESCRIPTION
16 | H100120 COMCRETE ANCHOR 1/4"x2"
16 H100630 WASHER FLAT 8x19 BLK

- MANUFACTURER RECOMMENDS INSTALLATION ON CONCRETE
SURFACE OR CONCRETE POST PAD AS SHOWN BELOW.

- FOR INSTALLATION ON WOOD DECK, YOU MUST ENSURE
THERE IS AMPLE STRUCTURAL SUPPORT UNDER THE DECK.
HARDWARE NOT INCLUDED FOR DECK ATTACHMENT.

120 (x16)
CONCRETE SCREW - 2"

630 (x24)
WASHER - 8x19

PRE-DRILL HOLES FOR CONCRETE
ANCHORS USING A 3/16"
CONCRETE DRILL BIT



PowerPort™

9(2)(03413 | ELECTRICAL ENCLOSURE

FOR POWERPORT INSTALLATION REFER TO ASSEMBLY
INSTRUCTIONS THAT COME PACKAGED WITH THE
POWERPORT KIT. INSTALL ON ANY POST THAT IS DESIRED.
FOLLOW DIRECTIONS FOR PROPER INSTALLATION.

59





